



April 21, 2014

RE: Comparison of OMNI-Test Laboratories, Inc. EPA Test Report Weighted Averages with EPA Certification Values

OMNI-Test Laboratories, Inc. (OMNI) has been in business since 1979, initially specializing in air quality engineering and sampling methods research. OMNI has long been at the forefront of state and federal emissions standards development and, in 1982, began testing woodstoves for conformance with new safety and emissions standards.

Over the course of the past 30 years OMNI has provided to the Environmental Protection Agency more than 200 emissions certification reports. The ultimate certification decisions made by the EPA have almost always resulted in weighted average certification scores essentially identical to the results provided by OMNI.

To support this conclusion, a review was conducted using a random sample of appliances tested by OMNI and certified by the EPA. Attached is a table comparing these results.

Signed:

Alex Tiegs
Operations Manager

Date:

April 21, 2014

AT/jc

OMNI-Test Laboratories, Inc.
Product Testing & Certification
www.omni-test.com

Mailing: Post Office Box 301367 • 97294
Street: 13327 NE Airport Way • 97230
Portland, Oregon • USA



Phone: (503) 643-3788
Fax: (503) 643-3799
Email: atiegs@omni-test.com



| Report Number | OMNI Reported Weighted Average Emission Rate (g/hr) | EPA Certified Emission Rate (g/hr) |
|---------------|-----------------------------------------------------|------------------------------------|
| 336-S-01-3 | 4.0 | 4 |
| 283-S-04-3 | 1.2 | 1.2 |
| 283-S-01-3 | 4.3 | 4.4 |
| 283-S-12-8.3 | 4.3 | 4.3 |
| 283-S-03-3 | 3.6 | 3.6 |
| 283-S-06-3 | 2.2 | 2.2 |
| 120-S-01-3 | 0.61 | 0.6 |
| 428-S-02-3 | 4.3 | 4.3 |
| 437-S-01-8.3 | 3.6 | 3.6 |
| 224-S-04-3 | 2.0 | 2.1 |
| 426-S-01-3 | 4.5 | 4.5 |
| 356-S-02-3 | 6.4 | 6.4 |
| 338-S-67-3 | 1.2 | 1.2 |
| 338-S-01-3 | 1.8 | 1.77 |
| 338-F-68-3 | 4.4 | 4.4 |
| 338-S-77-8.3 | 4.2 | 4.2 |
| 132-S-05-3 | 2.72 | 2.7 |
| 132-S-03-3 | 4.42 | 4.4 |
| 425-O-03-3 | 2.4 | 2.4 |
| 339-S-01-3 | 7.3 | 7.3 |